

Test Report

REPORT NO: US/2008/40341A-01

Date: 2008/11/21

Page : 1 of 3



GOLDEN TREE PLASTICS CO., LTD.

23 TALIH ST, LUENCHIEN VILLAGE, LUENBEY HSIANG, YULIN SHEN TAIWAN

The following sample(s) was/were submitted and identified by/on behalf of client as:

Type of Product: PE CLEAN BAG

Date of Sample Received: 2008/04/30

Date of Testing: 2008/05/01

Test Results: -Please refer to next page(s)-

Signed for and on behalf of
SGS Taiwan Ltd.

Anita Liao
Supervisor

Test Report

REPORT NO: US/2008/40341A-01

Date: 2008/11/21

Page : 2 of 3



GOLDEN TREE PLASTICS CO., LTD.

23 TALIH ST, LUENCHIEN VILLADE, LUENBEY HSIANG, YULIN SHEN TAIWAN

Test Results:

Test Item	CAS NO.	Test Method	Test Results	Detected Limit	Unit
Nitrite (NO ₂ ⁻)	014797-65-0	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Bromide (Br ⁻)	024959-67-9	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Nitrate (NO ₃ ⁻)	014797-55-8	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Phosphate (PO ₄ ³⁻)	--	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Sulfate (SO ₄ ²⁻)	014808-79-8	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Lithium (Li ⁺)	017341-24-1	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Sodium (Na ⁺)	017341-25-2	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Potassium (K ⁺)	024203-36-9	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Magnesium (Mg ²⁺)	014581-92-1	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Calcium (Ca ²⁺)	014102-48-8	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²

- NOTE :
- 1.The report is separated for used in vain.
 - 2."ND"non-detected means the test results is lower than detection limit value.

- END -

Test Report

REPORT NO: US/2008/40341A-01

Date: 2008/11/21

Page : 3 of 3



GOLDEN TREE PLASTICS CO., LTD.

23 TALIH ST, LUENCHIEN VILLAGE, LUENBEY HSIANG, YULIN SHEN TAIWAN

Sample Photo

